
Product Catalog  \  AGRICULTURAL  \  CONSTRUCTION / INDUSTRIAL  \  JS TRACKED EXCAVATORS  \  JS330XD 00712952-
00713999 9802/5920  \  T ENGINE AA-6HK1XQB-01 TIER 2 EMISSIONS  \  T01 ENGINE BLOCK & SUB-ASSEMBLIES 

  9802/5920 T1-3-1 BLOCK ASSEMBLY 

 

页码，1/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=fa083401...



Item Part # Change No Description Usage Code QTY

1 02/801000  Block cylinder assembly  1

2 ****  None serviced part  6

3 :02/801001  Liner cylinder grade 3X  6

4 :02/800993  Pin  2

5 :1096000051 Superseded Plug D=45  5

5 :1096000580  Plug water jacket D=45  5

6 :1096000160  Plug D=25  1

7 :02/800995  Plug O/D=25mm  1

8 :02/800994  Plug o/d=40mm  4

9 :02/801008  Bolt cylinder head M14 x 115L  14

10 :02/801009  Bolt M10 x 82L  25

11 02/800993  Pin  4

12 9112191920  Plug sealing, D=20  3

13 5111290030  Cup sealing, D=15.6  1

14 02/801002  Ball 3/8"  1

15 02/801016  Guide gallery  1

16 02/801010  Stud M10 x 65 L=80  1

17 02/800997  Pin set cylinder head  2

18 8944533440  Dowel  2

19 02/801006  Valve oil check  6

20 02/801003  Jet piston cooling  6

21 02/800998  Connector water drain  1

22 1096800240  Tap water drain  1

23 02/801007  Hose drain L=350  1

24 02/800998  Connector water drain  1

25 02/800996  Valve oil relief  1

26 :5096230350  O Ring  1

27 02/801014  Shield heat  1

28 0280808120  Bolt  5

29 02/801005  Adapter oil pressure  1

29A 02/801115  Adapter  1

30 701/60052  Switch oil pressure warning  1

31 5096000130  Plug D=12  1

32 8943992250  Plug M14  3

32 02/801015  Plug M8 X 6  1

33 02/801011  Adapter block heater  1

34 02/801012  Gasket  1

35 02/801013  Plug  1

36 02/801004  Plug water jacket  1

37 9041108300  Stud  2

38 02/800882  Nut  2

39 02/801017  Stud M10 x 36.5 L=48.5  2

页码，2/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=fa083401...



 

Item Part # Change No Description Usage Code QTY

1 02/801150 Superseded Crankshaft assembly  1

1 N.L.A  No longer available  1

1A 02/801731  Crankshaft assembly  1

2 :9081508160  Pin  2

3 :9098786260  Pin 5ODx6  1

页码，2/3(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=dda5b27d...



4 02/801149  Gear crankshaft  1

5 02/801151  Bearing main - pink  7

5 02/801152  Bearing main - green 
See Note 2  7

5 02/801153  Bearing main - yellow 
See Note 2  7

5A 02/801732  Kit-main bearing BLUE  0

5A 02/801733  Kit-main bearing BLACK  0

5A 02/801734  Kit-main bearing BROWN (2 shells)  1

6 02/801154  Washer thrust  1

7 02/801155  Washer thrust  2

8 02/801156  Bearing big-end - green  6

8 02/801157  Bearing big-end - yellow  6

9 02/801160  Rod connecting assembly  6

11 02/801158  Bolt con-rod  12

12 02/801159  Bush small-end  6

13 02/801165  Piston  6

14 02/801164  Pin gudgeon  6

15 02/801163  Ring snap  12

16 02/801166  Kit-piston ring  6

页码，3/3(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=dda5b27d...



Product Catalog  \  AGRICULTURAL  \  CONSTRUCTION / INDUSTRIAL  \  JS TRACKED EXCAVATORS  \  JS330XD 00712952-
00713999 9802/5920  \  T ENGINE AA-6HK1XQB-01 TIER 2 EMISSIONS  \  T01 ENGINE BLOCK & SUB-ASSEMBLIES 

  9802/5920 T1-5-1 FANS, PULLEYS & FAN BELT 

Item Part # Change No Description Usage Code QTY

1 02/801161  Pulley crankshaft  1

2 02/801162  Damper crankshaft  1

3 02/801168  Bolt  6

页码，1/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=486b99f8...



4 02/801169  Bolt c/shaft pulley  4

5 02/801167  Washer id=17  4

6 02/801170  Pin OD=8 L=16  1

7 02/801419  Pulley water pump  1

9 02/801100  Belt fan single belt with 3 V moulded sections  1

10 02/801109 <DEC.2007 Spacer fan  1

10 02/802734 >JAN.2008 Spacer fan  1

11 02/801108  Adapter fan to pulley  1

12 02/801063  Bolt  6

13 02/801105  Fan cooling  1

14 02/801112  Stud fan drive M10 x 25 L=45  4

15 02/801076  Nut M10 flange  4

16 714/40174  Pulley assembly  1

17 714/40183  Kit-sundry parts  1

18 331/45021  Belt driveT W=11.9 x L=1450 
AIRCON  1

19 ****  'See Remark' 
See Section T7  1

页码，2/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=486b99f8...



Product Catalog  \  AGRICULTURAL  \  CONSTRUCTION / INDUSTRIAL  \  JS TRACKED EXCAVATORS  \  JS330XD 00712952-
00713999 9802/5920  \  T ENGINE AA-6HK1XQB-01 TIER 2 EMISSIONS  \  T01 ENGINE BLOCK & SUB-ASSEMBLIES 

  9802/5920 T1-6-1 TIMING CASE & FRONT COVER 

 

页码，1/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=03f3f0fa9...



Item Part # Change No Description Usage Code QTY

1 02/801080  Cover front  1

2 02/801081  Seal front oil id=104 od=137  1

3 02/801082  Gasket gear case to cylinder block  1

4 02/801084  Bolt flange head M8 x 35  13

5 02/801083  Pointer timing  1

6 02/801061  Bolt  1

页码，2/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=03f3f0fa9...



Product Catalog  \  AGRICULTURAL  \  CONSTRUCTION / INDUSTRIAL  \  JS TRACKED EXCAVATORS  \  JS330XD 00712952-
00713999 9802/5920  \  T ENGINE AA-6HK1XQB-01 TIER 2 EMISSIONS  \  T01 ENGINE BLOCK & SUB-ASSEMBLIES 

  9802/5920 T1-6-2 CAMSHAFT & TIMING GEARS 

 

页码，1/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=147c55d8...



Item Part # Change No Description Usage Code QTY

1 02/801210  Camshaft  1

2 02/801211  Bearing camshaft  1

3 02/801212  Pin set  1

4 02/801213  Gear camshaft  1

5 02/801208  Bolt camshaft gear  1

6 02/800009  Washer cam  1

7 ****  'See Remark' 
See frame T2-1-1  1

8 02/801215  Bolt idler gear  1

9 02/801214  Washer camshaft  1

10 02/801216  Shaft idler  1

11 02/801217  Bolt thrust collar  3

12 02/801225  Gear idler (B)  1

13 02/801214  Washer camshaft  1

14 02/801218  Bolt thrust collar  1

15 02/801220  Gear idler (A)  1

16 02/801219  Collar thrust idler gear  1

17 02/801221  Shaft idler (B)  1

18 02/801222  Washer idler shaft  1

19 02/801226  Bolt thrust collar  1

20 02/801227  Gear idler (C)  1

21 02/801224  Shaft idler (C)  1

22 02/801214  Washer camshaft  1

23 02/801223  Bolt idler shaft gear  2

页码，2/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=147c55d8...



Product Catalog  \  AGRICULTURAL  \  CONSTRUCTION / INDUSTRIAL  \  JS TRACKED EXCAVATORS  \  JS330XD 00712952-
00713999 9802/5920  \  T ENGINE AA-6HK1XQB-01 TIER 2 EMISSIONS  \  T01 ENGINE BLOCK & SUB-ASSEMBLIES 

  9802/5920 T1-7-1 FLYWHEEL & HOUSING 

 

页码，1/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=a8804cda...



Item Part # Change No Description Usage Code QTY

1 02/801070  Housing flywheel  1

2 02/801071  Seal oil rear  1

3 02/801075  Bolt  1

4 0168062600  Bolt M12 x 60  1

4 02/801079  Bolt flange head M10 x 50  1

4 02/801085  Bolt flange head M14 x 27  1

4 02/801086  Bolt M12 x 70  11

5 02/801088  Washer id=12.5 od=22  12

6 02/801068  Cover  1

7 02/801069  O Ring  1

8 02/800493  Bolt flange head M8 x 20  3

8 0280808140  Bolt flange head M8 x 14  3

9 02/801072  Cover  1

10 0280806120  Bolt flange head M6 x 12  1

11 9044114350  Stud M14 x 35 L=56  2

12 02/801087  Stud M8 x 28 L=38  4

13 716/30150  Sensor engine speed  1

14 02/801078  Bolt flange head M6 X 16  1

15 9944112350  Stud M12 x 35 L=53  1

16 02/801089  Nut M12 flange  1

17 02/801073  O Ring  1

18 02/801067  Case assembly bearing inj/pump  1

19 02/801066  Seal oil bearing case  1

20 02/801074  Pointer timing  1

21 9080554160  Key  1

22 1093021120  Stud M12 x 67 L=82  1

22 1093021120  Stud M12 x 67 L=82  1

23 02/801076  Nut M10 flange  1

23 02/801076  Nut M10 flange  2

23 02/801077  Nut M12 flange  1

24 ****  'See Remark' 
See frame T6-1-1  1

25 02/801145  Flywheel  1

26 02/801146  Gear flywheel ring  1

27 02/801147  Plate clamping  1

28 02/801148  Bolt M16 x 62  8

页码，2/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=a8804cda...



Product Catalog  \  AGRICULTURAL  \  CONSTRUCTION / INDUSTRIAL  \  JS TRACKED EXCAVATORS  \  JS330XD 00712952-
00713999 9802/5920  \  T ENGINE AA-6HK1XQB-01 TIER 2 EMISSIONS  \  T01 ENGINE BLOCK & SUB-ASSEMBLIES 

  9802/5920 T1-8-1 ENGINE MOUNTINGS 

Item Part # Change No Description Usage Code QTY

1 335/02864  Bracket engine mounting front right hand  1

2 335/02912  Bracket mounting, front l/h engine/compressor  1

3 1316/3409Z  Bolt  10

页码，1/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=13122faf...



4 JHP0045  Washer  10

5 1316/3823  Bolt M20 x 130 long  1

6 JHP0044  Washer  4

7 KSH0499  Mounting rubber  2

8 KTH0327  Plate  2

9 1371/0702Z  Nut  4

10 335/02640  Bracket engine mounting rear  2

11 1316/3515Z  Bolt  8

12 JHP0042  Washer M12  8

13 1316/3823  Bolt M20 x 130 long  2

14 JHP0044  Washer  4

15 KTH0328  Mounting rubber  2

16 KTH0327  Plate  2

17 1371/0702Z  Nut  4

页码，2/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=13122faf...



Product Catalog  \  AGRICULTURAL  \  CONSTRUCTION / INDUSTRIAL  \  JS TRACKED EXCAVATORS  \  JS330XD 00712952-
00713999 9802/5920  \  T ENGINE AA-6HK1XQB-01 TIER 2 EMISSIONS  \  T01 ENGINE BLOCK & SUB-ASSEMBLIES 

  9802/5920 T1-15-1 FANS, PULLEYS & FAN BELT EU 
OPTION 

Item Part # Change No Description Usage Code QTY

1 02/801161  Pulley crankshaft  1

页码，1/2(W)w

2016/7/2http://localhost:8033/ProductCatalog/DrawingPrint.aspx?ServicePartsPageID=fb7962b6...



Thank you so much for reading. 

Please click the “Buy Now!” 

button below to download the 

complete manual. 

 

 
 

After you pay. 

You can download the most 

perfect and complete manual in 

the world immediately. 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/jcb-js330xd-tracked-excavator-parts-catalogue-manual-instant-download-sn-00712952-00713999/



